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GW-B-SHOCK-HW 
Bus Shock Hardware Kit 

1968-1979 

  

GoWesty Camper Products  1119 Los Olivos Ave, Los Osos, CA 93402  888-469-3789  www.gowesty.com 
 

This hardware kit is compatible with your OE shocks and our new FoxShocks for Bus. Replace 
your original hardware for added peace of mind and easy installation and removal.  

   Tools Required Hardware List 

19mm Wrench or Socket 
17mm Wrench or Socket 

M12x90mm Bolt (2) 
M12x100mm Bolt (2) 
M12x110mm Bolt (2) 

M10 Wave Washer (2) 

M12 Flat Washer (12) 
M12 Lock Washer (2) 
M12 Nylock Nut (6) 
M10 Nylock Nut (2) 

Installation 
Front Top: M12x90mm Bolt, Flat Washer, Shock, Through Body, Flat Washer, Nylock Nut 
Front Bottom: Suspension Stud, Shock, Flat Washer, Nylock Nut 
Rear Top: M12 x 110mm Bolt, Lock Washer, Flat Washer, Shock, Body 
Rear Bottom: M12 x 90mm Bolt, Flat Washer, Shock, Body, Flat Washer, Nylock Nut 

 

 
Note: Early bay window busses have a different lower, front shock mounting stud that is shorter and 
has 10mm instead of 12mm threads. This hardware kit includes two 10mm wavy washers and nuts 
for this case. Depending on the length of the stud remove one or both of the 12mm flat washers 
included in the hardware kit as needed to obtain full nut thread engagement. 
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